
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

• English 
• Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, por sus siglas en inglés) 

• Inglés 
• Idioma alternativo (español) 

3. Solicitud original 

 









 
[...]
NANCY GRAY COOK TRUST  
283 DAVENPORT RD  
SHERMAN TX 75090 

15 MAESTRO INVESTING GROUP LLC 
2553 AUTUMN LN 
FRISCO TX 75036 

4 TRIPLE G AND H LLC 
ATTN JOHN YORK GRAHAM MANAGER  
734 DEER MEADOW LN 
SEADRIFT TX 77983 

16 REAL ESTATE TEXOMA LLC 
890 BEECHWOOD LN 
FAIRVIEW TX 75069 

5 HAYNES MARTHA 
1446 NW 23RD LN 
ANKENY IA 50023 

17 CONRAD PROPERTIES LLC 
509 E 1ST ST  
PROSPER TX 75078 

6 TA KIEU THI MONG AND TIEN NGOC THI TRAN 
1823 COUNTRY RD 596 
NAVADA TX 75173 

18 CONRAD RENTALS LLC 
130 N PRESTON RD 
PROSPER TX 75078 

7 BROWN LEWISVILLE RAILROAD FAMILY FIRST LP 
PO BOX 29816 
DALLAS TX 75229 

19 KUSE WAYNE CARL ETUX 
ROXANN 1301 STATE HWY 289 
SHERMAN TX 75092 

8 STATE OF TEXAS TX DOT 
ATTN RIGHT OF WAY 
PO BOX 3067 
DALLAS TX 75221 

20 CORONA RAFAEL AND CORONA SONIA 
1241 MCMAHAN DR 
LEWISVILLE TX 75077 

9 AUSTIN COLLEGE 
900 N GRAND AVE 
SHERMAN TX 75090 

  

10 FORSTER JAMES E 
447 KELSEY RD 
 DENISON TX 75021 

  

11 MCCLELLAN AMY HINES 
PO BOX 3027 
MCKINNEY TX 75070 

  

12 AMERICAN RESERVE SERVICES CORPORATION 
1605 LBJ FREEWAY STE 700 
DALLAS TX 75234 

  

 



SHE 4665746-232266  

Attachment G 
Original Photographs 

Admin Report 1.1, Section 2  



ATTACHMENT G.1

CITY OF SHERMAN

POST OAK WASTEWATER TREATMENT FACILITY

TEXAS POLLUTANT DISHARGE ELIMINATION SYSTEM PERMIT APPLICATION

PHOTOGRAPHS

Photograph 1. – At Outfall 001 looking north, upstream.

Photograph 2. – At Outfall 001 looking south, downstream.



ATTACHMENT G.2

CITY OF SHERMAN

POST OAK WASTEWATER TREATMENT FACILITY

TEXAS POLLUTANT DISHARGE ELIMINATION SYSTEM PERMIT APPLICATION

PHOTOGRAPHS

Photograph 3. – Proposed site of new facilities.

Photograph 

Location
2

Post Oak Wastewater

Treatment Facility

Boundary

2
1

3

Photograph 3. – Location of new facilities looking east . (Photo was taken during construction of the renovation for 

the Existing/Interim I facilities.



ATTACHMENT G.3
CITY OF SHERMAN

POST OAK WASTEWATER TREATMENT FACILITY
TEXAS POLLUTANT DISHARGE ELIMINATION SYSTEM PERMIT APPLICATION

PHOTOGRAPHS

Photograph 4. – At Outfall 002 looking north, upstream. Photograph 5. – At Outfall 002 looking south, downstream.



ATTACHMENT G.4
CITY OF SHERMAN

POST OAK WASTEWATER TREATMENT FACILITY
TEXAS POLLUTANT DISHARGE ELIMINATION SYSTEM PERMIT APPLICATION

PHOTOGRAPHS

Photograph 
Location

2

5
4



SHE 4665746-232266  

Attachment H 
Buffer Zone Map 

Admin Report 1.1, Section 3  



Applicant's
Property
Boundary

150' Buffer
Zone

WWTF
Boundary

150 Ft.

150 Ft.

150 Ft.

150 Ft.

150 Ft.

Applicant's
Property

150 Ft.

LEGEND
Existing Phase Units

Interim II Phase Units

Final Phase Units

150 Ft.

Applicant's
Property

N0 400 ft.

SCALE
1Inch = 400 Feet

ATTACHMENT H
CITY OF SHERMAN - POST OAK WASTEWATER TREATMENT FACILITY

TEXAS POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT APPLICATION
BUFFER ZONE MAP



SHE 4665746-232266  

Attachment I 
Treatment Process Description 

Tech Report 1.0, Section 2.A 

  



I-1 
 

ATTACHMENT I 
CITY OF SHERMAN 

POST OAK WASTEWATER TREATMENT FACILITY 
TEXAS POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT APPLICATION 

TREATMENT PROCESS DESCRIPTION 

 

The Post Oak Wastewater Treatment Facility (WWTF) is an activated sludge process plant. The 
existing facility is permitted for an annual average flow of 16 million gallons per day (MGD). The 
proposed phases are for annual average flows of 20 MGD and 24 MGD. This document outlines 
the treatment processes for each phase.   

Existing/Interim I Phase (16 MGD) 

The WWTF receives wastewater through three interceptor lines and has two treatment trains. 
There are two interceptors on the northside that receive wastewater from residential, 
commercial, and some industrial sources. The south interceptor line is primarily industrial.  

The North train is a traditional activated sludge process facility. It is operated in the conventional 
mode with nitrification. Treatment units for the North train are coarse screens, vortex grit 
system, a wet weather equalization basin, primary clarifiers, aeration basins, aeration blowers, 
and secondary clarifiers. 

The South train is a membrane bioreactor (MBR) treatment process system. The treatment units 
for the South train consist of coarse screens, vortex grit removal system, fine screens, flow 
equalization basin, activated sludge basin with anoxic and aerobic zones, and membrane 
bioreactor basin.  

Secondary treated effluents from the two trains are comingled. Prior to comingling, the 
secondary treated effluent from the north train may be filtered through effluent cloth media 
filters. The treatment unit for the comingled secondary treated effluent is an ultraviolet light 
disinfection system. After disinfection the effluent is discharged to Post Oak Creek. 

Sludge generated in the trains is comingled, dewatered, and disposed at a TCEQ authorized 
landfill. The sludge handling treatment units for the north train are a gravity sludge thickener and 
anaerobic sludge digesters. The sludge handling treatment unit for the south train is a sludge 
storage tank and rotary drum thickener. Combined sludges are dewatered in screw press. The 
dewatered sludge is transported to the Texoma Area Solids Waste Authority by a registered 
hauler for disposal. 

Interim II Phase (20 MGD) 

The proposed additional treatment units for the 20 MGD facilities are additions to the North 
train. Two aeration basins and one secondary clarifier are proposed for the North train. Rotary 
drum thickeners, dewatering screw presses, and sludge storage tanks are proposed for the 
South train. An expansion to the ultraviolet light disinfection system is also proposed. 

Final Phase (24 MGD)  

The proposed additional treatment units for the 24 MGD facilities will include a 4 MGD MBR 
treatment process system to the South train. This will include addition of coarse screens, vortex 
grit removal system, fine screens, flow equalization basin, activated sludge basins with anoxic 
and aerobic zones, and membrane bioreactor basin. 



SHE 4665746-232266  

Attachment J 
Treatment Unit List 

Tech Report 1.0, Section 2.B 
 

  



J-1 
 

ATTACHMENT J 
CITY OF SHERMAN 

POST OAK WASTEWATER TREATMENT FACILITY 
TEXAS POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT APPLICATION 

TREATMENT UNIT LIST 
 

Existing/Interim I Phase (16 MGD) 

Treatment Unit Number of 
Units 

Dimensions (L x W x D) 

North Treatment Train (12 MGD)  

Upstream Coarse Screen 3 
2@ 24 MGD Capacity 
1@ 21 MGD Capacity 

Downstream Coarse Screen 2 16 MGD Capacity ea. 

Vortex Grit System 2 30 MGD Capacity ea. 

Wet Weather Equalization 
Basin 

1 12 MG 

Primary Clarifiers 3 
1@ 125' Dia. X 12' SWD 
1@ 96' Dia. X 9.5' SWD 
1@ 70' X 8.6' SWD 

Aeration Basins 3 150' x 50' x 18' SWD 

Aeration Blowers 3 3,550 SCFM 

Secondary Clarifiers 3 100' Dia. x 15' SWD 

Effluent Cloth Media Filters 2 6 MGD Average ea., 12 MGD Peak 2-hour ea.  

Anaerobic Digesters 3 
2@ 100' Dia. X 25' SWD 
1@ 80' Dia. X 20' SWD 

South Treatment Train (4 MGD) 

Coarse Screens 2 8 MG ea. 

Vortex Grit Removal System 1 8 MGD 

Fine Screens (1 mm) 2 8.0 MGD ea. 

Equalization Basin 1 4 MG Capacity 

Activated Sludge basins with 
one anoxic zone and three 
aerobic zones 

4 0.380 MG ea. 

Membrane Bioreactor Basin 1 3 trains, 6 Membrane Cassettes/Train 

North and South Combined Units 

UV Disinfection System 2 8 MGD avg. / 16 MGD 2-hour peak ea. 

Cascade Aerator 1 ---- 

Gravity Sludge Thickener 2 45’ Dia. X 18.33’ ea. 

Dewatering Screw Press 2 56 gpm ea. 

Emergency Storage Basins 4 Approximately 37 MG 



J-2 
 

Interim II Phase (20 MGD) Additional Treatment Units 

North Treatment Train (Additional 4 MGD Treatment Capacity)  

Aeration Basin 2 150' x 50' x 18' SWD 

Secondary Clarifier 1 100' Dia. x 15' SWD 

South Treatment Tain 

Rotary Drum Thickener 2 400 gpm ea. 

Dewatering Screw Press 2 200 gpm ea. 

Sludge Storage Tank 2 0.43 MG ea.  

North and South Combined Units 

UV Disinfection System 2 8 MGD avg. / 16 MGD 2-hour peak ea. 

Final Phase (24 MGD) Additional Treatment Units 

South Treatment Train (Additional 4 MGD Treatment Capacity)  

Coarse Screens 3 8 MG ea. 

Vortex Grit Removal System 1 8 MGD 

Fine Screens (1 mm) 2 8.0 MGD ea. 

Equalization Basin 1 4 MG capacity 

Activated Sludge basins with 
one anoxic zone and three 
aerobic zones 

4 0.380 MG ea. 

Membrane Bioreactor Basin 1 3 trains, 6 Membrane Cassettes /Train 

 



SHE 4665746-232266  

Attachment K 
Process Flow Diagram 

Tech Report 1.0, Section 2.C 

  



ATTACHMENT K.1

CITY OF SHERMAN

POST OAK WASTEWATER TREATMENT FACILITY

TEXAS POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT

NORTH TRAIN PROCESS FLOW DIAGRAM – ALL PHASES

Legend

Liquids

Solids

Other

Bar

Screens
Secondary

Clarifiers

UV 

Basins

Sludge

Thickener

Sludge

Screw

Presses

Sludge

To Landfill

Screenings

To Landfill

Raw 

Wastewater

S
c
re

e
n
in

g
s

Final Effluent

to

Post Oak Creek

(Outfall 001)

Or

Deaver Creek 

Tributary

(Outfall 002)

Return Activated

Sludge

Waste Activated Sludge

Primary

Clarifiers

Activated 

Sludge

Basins

Raw 

Wastewater

Lift Station

Fine Screens

Grit Chamber

Anaerobic

Digesters

Trickling

Filters
(typically, 

not in service)

Thickener Effluent

Supernatant

Bar

Screens

Aerator

Filtrate

Cloth 

Media

Filters

Alternative

South Train 

Secondary Effluent

Equalization (EQ)

Basin

(Flows can be diverted to the EQ basin 

from the influent lift station, after the Grit 

Chambers, or after the Primary 

Clarifiers.)



ATTACHMENT K.2

CITY OF SHERMAN

POST OAK WASTEWATER TREATMENT FACILITY

TEXAS POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT

SOUTH TRAIN PROCESS FLOW DIAGRAM – ALL PHASES 

Note: Original drawing created by Plummer

Comingle with North Train

secondary effluent

Existing/Interim I to North train

Interim II/Final to Rotary Drum 

Thickener and Dewatering Screw Press



SHE 4665746-232266  

Attachment L 
Site Drawing 

Tech Report 1.0, Section 3 





SHE 4665746-232266  

Attachment M 
Effluent Pollutant Analysis 
Tech Report 1.0, Section 7 

Worksheet 4.0   





















Date: 7/31/2024

Page 1 of 68

Order ID: 24070279

Wednesday, July 31, 2024

City of Sherman

Chester Wilson 

P.O. Box 1106

Sherman, TX 75091

Fax: (903) 868-2535

Project Name: Effluent

Project Location: WWTP 1800 E FM 1417 Sherman, TX 75092

Re:

Project Number: COSIPT-24-2757

Tel: (903) 892-7287

SPL Inc received 20 liquid sample(s). The analysis performed were as follows: 

Sample Sample ID Matrix Collected Analysis

24070279-001 Effluent Liquid 7/17/2024 12:18 Field pH (Client Provided), Field Temperature (Client Supplied)

24070279-002 Effluent Liquid 7/18/2024 07:58 Flow

24070279-003 Effluent Liquid 7/18/2024 07:50 Orthophosphate, Total -P, Orthophosphate, Total -P, Dissolved, 
Phosphorus, Total - P, Dissolved

24070279-004 Effluent Liquid 7/18/2024 07:45 N-Hexane Extractable Material, Silica Gel Treated N-Hexane 
Extractable Material

24070279-005 Effluent Liquid 7/18/2024 07:06 Mercury, Low Level

24070279-006 Effluent Liquid 7/18/2024 07:50 Phosphorus, Total - P, Total Kjeldahl Nitrogen, Total Nitrogen 
(Calculation), Total Organic Nitrogen (calculation)

24070279-007 Effluent Liquid 7/18/2024 07:50 Total Dissolved Solids

24070279-008 Effluent Liquid 7/18/2024 07:50 Tetramethylammonium Hydroxide / QAC

24070279-009 Effluent Liquid 7/18/2024 07:50 Chloride, Fluoride, Nitrate - N, Nitrite - N, Sulfate

24070279-010 Effluent Liquid 7/18/2024 07:50 Hexavalent Chromium

24070279-011 Effluent Liquid 7/17/2024 07:38 Mercury, Low Level

24070279-012 Effluent Liquid 7/18/2024 07:50 Alkalinity, Methylene Blue Active Substances

24070279-013 Effluent Liquid 7/18/2024 07:50 Carbamates, Chlorophenoxy Acid Herbicides, Chlorpyrifos, 
Cresols, Hexachlorophene, PCBs, Pesticides, Pesticides, 
Organochlorine (617), Pesticides, Organophosphorous, Semi-
Volatile Organic Compounds, TCDD

24070279-014 Effluent Liquid 7/18/2024 07:50 Nonylphenol

24070279-015 Effluent Liquid 7/18/2024 02:06 Total Trihalomethanes, Volatile Organic Compounds

24070279-016 Effluent Liquid 7/18/2024 07:50 Aluminum, Antimony, Arsenic, Barium, Beryllium, Cadmium, 
Calcium, Chromium, Copper, Iron, Lead, Magnesium, 
Manganese, Mercury, Molybdenum, Nickel, Potassium, 
Selenium, Silver, Sodium, Strontium, Thallium, Trivalent 
Chromium, Zinc

24070279-017 Effluent Liquid 7/18/2024 02:06 Cyanide, Amenable, Cyanide, Total

24070279-018 Effluent Liquid 7/18/2024 07:50 Specific Conductance

24070279-019 Effluent Liquid 7/18/2024 07:50 Silica, Silicate

24070279-020 Effluent Liquid 7/18/2024 02:06 Phenols

SPL, Inc. • 1825 E. Plano Parkway #160 • Plano, TX 75074 • Tel: (972) 424-6422 • Lab ID: T104704227

denises
Received

denises
Typewriter
8-2-24

denises
Reviewed

mattv
Reviewed



Date: 7/31/2024

Page 2 of 68

Order ID: 24070279

Project Manager

Cade Cassell

Respectfully submitted,

To the best of my knowledge, all problems/ anomalies, observed by the laboratory as having the potential to affect the quality of the 
data, have been identified via associated flags and/ or in the case narrative.  The analyses and data met requirements of NELAP 
except where noted.  All non-NELAP methods are identified accordingly and all estimated uncertainties of test results are within 
method or EPA specifications.

SPL, Inc. • 1825 E. Plano Parkway #160 • Plano, TX 75074 • Tel: (972) 424-6422 • Lab ID: T104704227



Date: 7/31/2024

Page 3 of 68

Order ID: 24070279

Project Name: Effluent

Analytical Report

City of Sherman

Chester Wilson 

Customer Sample ID: Effluent

SPL Sample ID: 24070279-001 Matrix: Liquid

Sample Collected: 7/17/2024 12:18Sample Received: 7/18/2024
Parameter Result UnitsSQL Date Analyzed Method Analyst FlagsMQL

Subcontract

Field pH (Client Provided)
Field pH 0.10 7.20  pH Units Sub.     L-2307/17/24 12:180.1 SM 4500-H+B

Field Temperature (Client Supplied)
Field Temperature 0.1 27.9  °C Sub.     L-2307/17/24 12:180.1 SM 2550B

SPL, Inc. • 1825 E. Plano Parkway #160 • Plano, TX 75074 • Tel: (972) 424-6422 • Lab ID: T104704227



Date: 7/31/2024

Page 4 of 68

Order ID: 24070279

Project Name: Effluent

Analytical Report

City of Sherman

Chester Wilson 

Customer Sample ID: Effluent

SPL Sample ID: 24070279-002 Matrix: Liquid

Sample Collected: 7/18/2024 07:58Sample Received: 7/18/2024
Parameter Result UnitsSQL Date Analyzed Method Analyst FlagsMQL

Subcontract

Flow
Flow, Total 0.00001 6.9300  mgd Sub.     E-1,L-2307/18/24 07:580.00001 Calculation

SPL, Inc. • 1825 E. Plano Parkway #160 • Plano, TX 75074 • Tel: (972) 424-6422 • Lab ID: T104704227



Date: 7/31/2024

Page 5 of 68

Order ID: 24070279

Project Name: Effluent

Analytical Report

City of Sherman

Chester Wilson 

Customer Sample ID: Effluent

SPL Sample ID: 24070279-003 Matrix: Liquid

Sample Collected: 7/18/2024 07:50Sample Received: 7/18/2024
Parameter Result UnitsSQL Date Analyzed Method Analyst FlagsMQL

General Chemistry

Orthophosphate, Total - P 100 4650  µg/L B.F.      D-107/18/24 15:0010 SM 4500-P E

Orthophosphate, 
Dissolved - P

100 4520  µg/L B.F.      D-107/18/24 15:0010 SM 4500-P E

Phosphorus, Total - P, 
Dissolved

100 4780  µg/L B.F.      D-107/22/24 16:2010 SM 4500-P B,E

SPL, Inc. • 1825 E. Plano Parkway #160 • Plano, TX 75074 • Tel: (972) 424-6422 • Lab ID: T104704227



Date: 7/31/2024

Page 6 of 68

Order ID: 24070279

Project Name: Effluent

Analytical Report

City of Sherman

Chester Wilson 

Customer Sample ID: Effluent

SPL Sample ID: 24070279-004 Matrix: Liquid

Sample Collected: 7/18/2024 07:45Sample Received: 7/18/2024
Parameter Result UnitsSQL Date Analyzed Method Analyst FlagsMQL

General Chemistry

Oil and Grease (HEM) 10000 ND  µg/L W.S.    07/23/24 10:0010000 1664

Non-polar Material (SGT-
HEM)

10000 ND  µg/L W.S.    07/24/24 11:0010000 1664

SPL, Inc. • 1825 E. Plano Parkway #160 • Plano, TX 75074 • Tel: (972) 424-6422 • Lab ID: T104704227



Date: 7/31/2024

Page 7 of 68

Order ID: 24070279